BEFORE THE LAND USE COMMISSION
OF THE STATE OF HAWATL'T** .

In the Matter of the Petition of DOCKET NO. A19-808
CITY AND COUNTY OF HONOLULU, CITY AND COUNTY OF HONOLULU,
DEPARTMENT OF ENVIRONMENTAL) DEPARTMENT OF
SERVICES ) ENVIRONMENTAL SERVICES

)
To Amend The Agricultural Land Use )
District Into The Urban Land Use )
District For Approximately 27.797 Acres)
Of Land At ‘Ewa, Island of O’ahu, )
State of Hawai'i, Tax Map Keys:
(1) 9-1-069: por. 003 and (1) 9-1-069:
por. 004

PETITION FOR LAND USE DISTRICT BOUNDARY AMENDMENT

VERIFICATION; EXHIBITS “1” THROUGH "7”

‘ . AFFIDAVIT OF SERVICE OF PETITION
FOR LAND USE DISTRICT BOUNDARY AMENDMENT

AFFIDAVIT OF SENDING OF NOTIFICATION OF PETITION FILING
[...]
were assumed to be generated by cement trucks during each of the AM and PM peak
hours of traffic.

Based on a LOS comparison between Future Year 2021 and Base Year 2021, the

majority of individual movements that are projected to operate at LOS E/F for Base Year

38



2021 conditions will continue operating at similar LOS for Future Year 2021 conditions
during the AM and PM peak hours of traffic except for the following intersections: Fort
Weaver Road/Geiger Road/Iroquois Road and Renton Road/Fort Weaver Road and
Geiger Road/DW2.

Future Year 2021 Project trips were assigned to all existing driveways in addition
to three new proposed accesses. All movements at the three new driveway
intersections will operate adequately at LOS D or better during the AM and PM peak
hours of traffic. The first access (“Honouliuli Driveway 3” or “DW3”) is proposed to be
located approximately 600 feet east of the existing Geiger Road/DW?2 intersection. The
second access (“Honouliuli Driveway 4” or “DW4") is proposed to be located
approximately 600 feet east of the existing Roosevelt Avenue/Philippine Sea
intersection. The third access (“DW5”) is proposed to be located along Renton Road
adjacent to the Malio Street intersection

Although entering traffic volumes at the proposed driveways are anticipated to
operate with adequate LOS, eastbound left-turn lanes are recommended along Geiger
Road and Roosevelt Avenue at the intersection with the Honouliuli Driveways,
including DW1, DW2, DW3, and DW4, and a westbound left-turn lane is recommended
at the Renton Road/DW5 intersection. In addition, the left-turn lanes entering these
driveways should provide for a minimum storage of at least 50 feet, while the Renton

Road/DWS5 intersection should provide a minimum of at least 125 feet of storage.

39



Due to increased regional growth along the major thoroughfares and slight
increases in exiting Project traffic, the Geiger Road/DW2 intersection will operate at
LOS E conditions along its southbound approach but should not experience heavy
queuing due to its low volume.

The trip generation for the Future Year 2030 scenario is based on the full buildout
of the Project. This buildout will increase the staffing at the HWWTP to an estimated
320 full-time equivalent (“FTE”) positions from the current 39 FTE positions. To
determine the growth in traffic generated by this increase in positions, all existing traffic
turning movements were increased linearly by a factor of 8. Trips were also increased
to address trips for solids and solids product handling.

Future Year 2030 Project trips were assigned to all existing driveways, in
addition to the three proposed access points. Trip distribution is based on existing
traffic flow patterns throughout the area. Based on a LOS comparison between Future
Year 2030 and Base Year 2030/Future Year 2021, the majority of individual movements
projected to operate at LOS E/F for Base Year 2030/Future Year 2021 conditions will
continue operating at similar LOS for Future Year 2030 conditions during the AM and
PM peak hours of traffic, except the following intersections: Geiger Road/DW1, Geiger
Road/DW2, Geiger Road/DW3, and Fort Weaver Road/Geiger Road/ Iroquois Road and

Renton Road/Fort Weaver Road.

40



Based on the anticipated increase in regional growth along the major
thoroughfares (without the Project), the anticipated increase in entering/exiting Project
traffic during peak hours as a result of the Project, and proposed improvements to
accommodate the slight increase, impacts to traffic in the region due to operation of the
Project are not anticipated.

The DOT Highways Division, recommended that the TIAR be updated by 2021
and validate the adequacy of the proposed improvements, with the updated TIAR
submitted to the DOT, Highways Division, for review and acceptance. The updated
TIAR should be based on the projected staffing of the HWWTP in 2030, and any
improvements that are recommended by the updated TIAR should be provided at no

cost to the State of Hawai'i.

b. Water System. The BWS provides the emergency fire and drinking
water supply for the island of O’ahu. The BWS relies solely on groundwater for the
drinking water supply. The Petition Area is located within the Waipahu-Waiawa
system, which is the primary source of drinking water for the Petition Area. The closest
well to the Petition Area is approximately 3.1 miles to the north. For industrial and
irrigation purposes, the BWS utilizes the HWRE, operated by Veolia Water North
America and located on the western side of the HTWWP, which recycles wastewater for
non-drinking water uses. The HWRF provides tertiary treatment to approximately 13

MGD of secondary effluent from the HWWTP.

41



The BWS has requested consideration of a dedicated entrance and that 3 to 5
acres of land be set aside and reserved for HWRF upgrades, improvements, and/or
expansion. The final determination of land area, location, and timing of expansion will
need to be defined with the BWS during detailed design.

Water system improvements near the HWWTP may be required to improve the
reliability of the existing drinking water system and for the potential expansion of the
HWWTP. Coordination with the BWS will be necessary during design to avoid or
minimize the potential for conflicts regarding the reclamation and reuse of wastewater.
Construction drawings will be submitted to the BWS for review as part of the building
permit application process and the estimate of water required during construction and
availability of the water will be confirmed during the review and approval of the
building permit application.

The BWS recommends the use of drought tolerant/low water use facilities and
xeriscaping principles for all landscaping and installation of an efficient irrigation
system. These recommendations will be implemented for the Project.

Solid Waste

Multiple roll-off dumpsters are used onsite for the separate collection of different
types of materials. Combustibles are processed at the H-POWER and non-combustibles
are taken to the WGSL. Yard waste is hauled to mulching and composting sites, while

large appliances, tire, and auto batteries are taken to recycling facilities. Construction

42



debris is transported to the PVT Land Company by private haulers. The solids loading
to the HWWTP comes from the HWWTP system in addition to the solids from the
Wahiawa and Pa‘ala’a Kai WWTPs.

The Project will involve the excavation of approximately 673,250 cubic yards of
soil for new structures, most of which (573,000 cubic yards) will be used as backfill
onsite. Excess excavated material will be approximately 100,000 cubic yards. If this
material cannot be kept onsite, coordination with local landfills and recycling centers
for the disposal of construction debris and/or hazardous materials may be required, and
the ultimate disposal location will depend on space availability at local landfills.

The Project will increase the solids production. Potential options to reduce solids
disposal to the landfill include building two new conventional mesophilic anaerobic
digesters or alternative technologies to accommodate the proposed secondary treatment
upgrade and population growth. The quantity and quality of sludge being processed,
and the biogas available for beneficial use, will depend to an extent on the outcome of
the island-wide sludge planning effort and factors such as onsite processing methods
and importation of sludge.

Waste minimization options include composting or further solids handling to
reduce the volume of solids, such as drying which is the recommended process to

provide for sludge reuse by land application. In addition, other solid residuals from the

43



wastewater treatment process, including screenings and grit will be washed and
compacted.

Another sustainable opportunity is the conversion of solids to energy. There are
both offsite and onsite opportunities for the conversion of solids to energy. One offsite
alternative is to haul the solids from the HWWTP to H-POWER. H- POWER is
currently accepting sludge and is a viable outlet in the near future. Onsite waste-to-
energy alternatives include incineration and closed-coupled processes. Further

refinement of the processing and disposal options is expected during design.

C. Wastewater System. The HWWTP was originally built in 1978 as a
primary plant and became operational in 1984. The rated design capacity is 38 MGD
with one unit on standby and 51 MGD with all units in service. The HWWTP provides
primary treatment to all flow received. Approximately 13 MGD undergoes further
secondary treatment. A portion of the secondary effluent is treated for water reuse at
the HWRF. The solids stream has a rated design capacity of solids generated from 42
MGD of primary treatment and 26 MGD of secondary treatment.

The Honouliuli sewer basin is the second largest on O'ahu, serving a population
of over 300,000. It includes 17 wastewater pump stations excluding the Honouliuli
Influent Pump Station. These pump stations are operated by the City and County of

Honolulu. The Honouliuli gravity collection system is primarily made up of

44



approximately 83 percent vitrified clay pipes and approximately 9 percent reinforced
concrete pipes.

The liquid treatment system at the HWWTP consists of preliminary treatment,
primary treatment, and secondary treétment.

Preliminary treatment is a physical process in which large items such as rags,
sticks, grit, grease, and other items are removed from the wastewater. The preliminary
treatment equipment includes the septage receiving station, influent screens, influent
pump station, influent flow measurements, preaeration tanks, aerated grit chambers,
and Blower Building No. 1.

Primary treatment is a physical process that removes suspended solids and
organic material by physical settling. The primary treatment system consists of the
Primary Clarifiers and two Primary Sludge Pump Stations.

The secondary treatment system at the HWWTP was completed in 1996. The
secondary treatment process uses a biological fixed film trickling filter process to
remove biodegradable organic matter and a suspended growth solids contact process
for enhanced suspended solids removal. The secondary treatment system consists of a
biotower pump station, biotowers, solids contacts/reaeration basins, secondary
clarifiers, Blower Building No. 2, and Parshall flumes.

The effluent and outfall system at the HWWTP includes the effluent channel,

effluent screens, effluent flow measurement, outfall, and the HWRF. Primary effluent,

45



excess secondary effluent, and reverse osmosis brine are combined in the effluent
channel and discharged to the ocean via the outfall. The Barbers Point Deep Ocean
Outfall was constructed in 1979 and has a peak flow capacity of 112 MGD. The 84-inch
diameter Outfall extends approximately 8,760 feet into the ocean and discharges treated
effluent approximately 200 feet below the surface through a 1,750- foot long diffuser
pipe. The water reclamation processes associated with the HWRF include sand
filtration, reverse osmosis, and ultraviolet disinfection.

The existing HWWTP solids unit processes include gravity thickeners, gravity
belt thickeners, blend tanks, anaerobic digesters, and centrifuge dewatering. The solids
capacity is based on solids removed from 42 MGD of primary treatment and 26 MGD
for secondary treatment. Solids residues from the HWWTP are either disposed of at the
WGSL or at H-POWER. The solids loading to the HWWTP is augmented by solids
from the Wahiawa and Pa’ala’a Kai wastewater treatment plants, which are trucked to
the HTTWP for further processing and disposal.

The HWWTP has six separate odor control systems that collect and treat air
emissions from the plant. The odor control facilities include preliminary odor control
system, primary odor control system, secondary odor control system, primary sludge
odor control system, secondary sludge odor control system, and solids dewatering odor

control system.

46



Three major alternatives were considered for secondary treatment upgrades and
modifications to the HWWTP to meet future flow and water quality requirements.
Option 1 involves the expansion of the existing Trickling Filter/Solids Contact (“TF/SC")
process to full capacity. Option 2 involves the replacement of the existing TF/SC
process with Activated Sludge (“AS”) to full capacity. Option 3 involves the addition to
the existing TF/SC process with AS to full capacity. The phased recommendation of
Option 2 is recommended and is the option that Petitioner is generally following.
Option 2 has the lowest capital and operation and maintenance costs. It would also use
the existing TF/SC process to the end of its useful life, maximizing the reuse of current
assets; produce a higher quality secondary effluent than is currently produced at the
HWWTP with associated benefits for effluent reuse; reduce future land use
requirements with the smallest footprint of evaluated options; achieve ease of operation
(only one process at buildout) and no need for separate nitrification and denitrification
processes; and require the smallest dedicated wet weather storage basins volume. The
planned layout and details of the secondary treatment facilities and non-process
facilities will be modified as the design progresses.

d. Drainage. A National Wetland Inventory-mapped wetland (former
drainage ditch) is located adjacent to the Petition Area, generally oriented north-south.
This wetland is part of the abandoned irrigation system from when the area was used

for agricultural purposes and no longer functions as an active irrigation ditch. Some

47



standing water may be observed during rain events; however, surface water does not
appear to persist throughout the year. In addition, Kalo'i Gulch Stream lies to the north
of the Petition Area and several small ponds associated with Coral Creek Golf Course
are located to the east of the Petition Area. Several of these small ponds are connected
by small stream segments.

Erosion and sedimentation measures will be employed where necessary during
construction activities; therefore, nearby offsite site surface waters are not anticipated to
be impacted as a result of stormwater during construction activities.

Stormwater management retention/infiltration basins and related facilities are
proposed throughout the Petition Area. The stormwater basins at the Petition Area will
be shallow dry basins except during and after storm events until infiltration and/or
evaporation of basin contents is complete. Surface flow conveyance will be used to the
greatest extent possible by incorporating vegetative drainage swales to address
constructability issues as well as to enhance stormwater quality.

Stormwater basins are designed in accordance with Federal Aviation
Administration guidelines for a maximum stormwater detention time of 48 hours. This
requirement is designed to prevent the creation of long-duration standing water that
could create a glare condition that could impact avigation.

Consideration will be given to implementation of various BMP structures from

the new drainage standards that can serve as demonstration-type installations for

48



future developments. In addition, the road frontage area along Geiger Road with large
trees and a landscaped area will be used as a vegetative buffer and for stormwater
management. This area will provide overland flow of stormwater across a vegetated
area that will perform as both a vegetated swale and an infiltration area.

The Project may result in an increase in future effluent discharged to Mamala
Bay via the Barbers Point Deep Ocean Outfall. However, with the implementation of
BMPs onsite, the Project is not anticipated to result in operational impacts to nearby
surface waters. In addition, any potential impacts to coastal waters as a result of
stormwater runoff and sedimentation will be mitigated by adherence to Federal, State,